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1.UN38.3 Lithium Battery Test Summary

Edition of UN Manual of Tests and

Criteria Used

ST/SG/AC.10/11/Rev.6/Amend.1

Customer Lenovo Sample type Pack 16pcs/Cell 30pcs
Model Name L18C3P72 Pack Configuration [3S1P
Rating 11.52V Battery weight 201.569
Cell Factory/Model |BYD CSL467973 4380mAh  |physical Description |POlymer
NO.1111, Hanpu Road, NO.1111, Hanpu Road,
Factory Address | Yushan Town, Kunshan City, |Laboratory Address |Yushan Town, Kunshan City,

Jiangsu Province, P.R. China

Jiangsu Province, P.R. China

Factory Name

Celxpert (kunshan)
Enengy.,Ltd

Laboratory Name

CPK LAB

Factory Tel

+86-512-57775999

Laboratory Tel

+86-512-57775999

Factory E-mail

Frank_Gao@cn.celxpert.com

Lab E-mail

Frank_Gao@cn.celxpert.com

Factory Web www. celxpert.com.tw Laboratory Web www. celxpert.com.tw
Client Date 2019-05-14 Completing Data 2019-05-30
Item Test Item Test Result(Pass/Fail)
38341 T1 Altitude simulation Pass
38.3.4.1 T2 Thermal Pass
383.4.1 T3 Vibration Pass
3834.1 T4 Shock Pass
3834.1 TS5 External Short Circuit Pass
38.3.4.1 Té6 Impact/Crush Pass
38.34.1 T7 Overcharge Pass
38.34.1 T8 Forced Discharge Pass
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